
10/17/200812:04:57 PMlage 1 of 1 

Ruth Nettles 

From: Trina Collins [TCollins@RSBattorneys.com] 

Sent: 
To: Filings@psc.state.fl.us 

Ctc: rredeman@psc.state.fl.us.; jphoy@uiwater.com; pcflynn@uiw 
Friedman; Christian W. Marcelli; Trina Collins 

Friday, October 17,2008 11 :46 AM 

ter.com; d wain@milianswain.com; M rtin 

Subject: 

Importance: High 

Attachments: PSC Clerk 05 (Filing renewed Eagle Ridge Operating Permit).ltr.pdf 

Filing in Docket No.: 080247-SU; Utilities, Inc. of Eagle Ridge’s Application for Increase in Wastewater Rates 
in Lee County, Florida 

a. Martin S. Friedman, Esq. 
Christian W. Marcelli, Esq. 
Rose, Sundstrom & Bentley, LLP 
Sanlando Center 
2180 W. State Road 434, Suite 2118 
Longwood, FL 32779 
Phone: (407) 830-6331 
Fax: (407) 830-8522 
Email: _mfri.edman@rs_batt.orneys,com 

c.m.aice.!.!i.~.@rsb.atto~ne.~.s.~co.m. 

b. Docket No.: 080247-SU; Utilities, Inc. of Eagle Ridge’s Application for Increase in Wastewater Rates in Lee County, 
Florida - Filing the recently renewed wastewater treatment plant Operating Permit for the Utility’s Eagle Ridge plant. 

c. Utilities, Inc. of Eagle Ridge. 

d. 18Pages. 

e. Letter to Commission Clerk - 1 page; renewed wastewater treatment plant Operating Permit - 17 pages. 

1 0/17,12008 



FREDERICK L. ASCIIAIIER, JIL 
CIIRIS H. BKNTLEY, P.A. 
Riwiirr C. BRANNAN 
F. MARSHALL DETERDING 
JOIIN R. JENKINS, P.A. 
KYLE L. G M P E R  

CllASllYH. O’STEEN 
STEEN T. MINDLIN, P.A. 

DAREN L. Siirrrv 

DIANE D. TnllMoq PA. 

R O I W R T ~  C. Ross (1324-2006) 

WILLIAM E. SUNDSTROY P.A. 

JOIIN L. WHARTON 

LAW OFFICES 

ROSE, SUNDSTROM & BENTLEY, LLP 
2548 BIAIRSTONE PJNES DRIVE 
TALLAHASSEE, FLORIDA 32301 

(850) 87i-6555 
FAX (850) 656-4029 

www.rsbattomeys.com 

REPLY TO CENTRAL FLORIDA OFFICE 

October 17,2008 

CENTRAL FLOHIIM OFFICE 
SANMDO CENTIIR 
2 1 8 0  W. STKIT ROAD 434, S u m  2 1 1 8  
LONGWOOD, FLORIDA 32779 
(407) 830-6331 
FAX (407) 830-8522 

MARTIN S. FRIEDMAN, P A .  
BRIAN J. STREET - 
CHRISTIAN w. MARCELLI, OF CDlINSEL 
flICENSD IN NEW YORK ONLO 

E-FILING 

Ann Cole, Commission Clerk 
Office of Commission Clerk 
Florida Public Service Commission 
2540 Shumard Oak Boulevard 
Tallahassee, FL 32399 

RE: Docket No. 080247-SU; Utilities, Inc. of Eagle Ridge’s Application for Increase in 
Wastewater Rates in Lee County, Florida 
Our File No.: 30057.158 

Dear Ms. Cole: 

Enclosed for filing in the above-referenced docket is the recently renewed wastewater 
treatment plant Operating Permit for the Utility’s Eagle Ridge plant. 

Should you have any questions regarding this filing, please do not hesitate to give me 
a call. 

Of Counsel 

CWM/tlc 
Enclosures 

cc: Mr. Richard Redemann, Division of Economic Regulation (w/enclosures) (via e-mail) 
John Hoy, Chief Regulatory Officer (w/enclosures) (via e-mail) 
Patrick C. Flynn, Regional Director (w/enclosures) (via e-mail) 
Ms. Deborah Swain (w/enclosures) (via e-mail) 



Charlie Cnst Florida Department of Governor 

Jeff KOttkdnlp Environmental Protection Lt. Governor 

South District Michael W. Sole 

b 

P.O. Box 2549 
Fort Myers, Florida 33902-2549 

Secretary 

STATE OF FLORIDA 
DOMESTIC WASTEWATER FACILITY PERMIT 

PERMITTEE: 

lJtilities, Inc. of Eagle Ridge 

RESPONSIBLE AUTHORITY: 

PERMIT NUMBER: FLA014498 

ISSUANCE DATE: September 1 1,2008 
EXPIRATION DATE: September 10,2013 
REVISION DATE: October 9,2008 

PA FILE NUMBER. FLAO 14498-005-DW2P 

IMr. Patrick C. Flynn 
]Regional Director 
200 Weathersfield Ave 
,4ltamonte Springs, FL 32714 
(407) 869- 19 19 

FACILITY: 

]Eagle Ridge WWTP 
14668 Aeries Way 
Fort Myers, FL 33912 
]Lee County 
]Latitude: 26” 29’ 34’” Longitude: 81” 50’ 45” W 

This permit is issued under the provisions of Chapter 403, Florida Statutes (F.S.), and applicable rules of the Florida Administrative 
Code (F.A.C.). The above named permittee is hereby authorized to operate the facilities shown on the application and other 
(documents attached hereto or on file with the Department and made a part hereof and specifically described as follows: 

‘TREATMENT FACILITIES: 

Operate an existing 0.3 18 million gallons per day, three month average daily flow (MGD, TMADF) extended aeration process 
(domestic wastewater treatment plant consisting of two manual bar screens, flow equalization (total volume 92,700 gallons), grit 
removal chamber, four aeration tanks (total volume 255,180 gallons), dual clarifiers (total area 597.30 square feet), two filters, three 
(chlorine contact chambers (total volume 20,760 gallons) and two aerobic digesters (total volume of 112,200 gallons). 

REUSE: 
Land Application: An existing 0.443 MGD, Th4ADF permitted capacity slow-rate public access (R-001) consisting of a spray 
irrigation system servicing a 90 acre golf course (Eagle Ridge Golf and Country Club). 

[N ACCORDANCE WITH: The limitations, monitoring requirements and other conditions set forth in Pages 1 through 17 of this 
]permit. 

Page 1 of 17 



FACILITY: Eagle Ridge WWTP 
pE?&ETTEE. T T A  1 I ._ u tiiitie,, Xnc. of Ea& S d g e  

200 Weathersfield Ave 
Altamonte Springs, FL 32714 

Parameter Units 

MGL Maximum BOD, Carbonaceous 5 
day, 20C 

PH su Range 

Coliform, Fecal , #/100ML I Maximum , 

I. RECLAIMED WATER AND EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS 

Reclaimed Water Limitations Monitoring Requirements 

Monitoring 
Location Site Notes 

Annual Monthly Weekly Single Monitoring 
Average Average Average Sample Frequency Number Sample Type 

I-hour flow 

composite 
20 0 30 0 45 0 60 0 Every Two Weeks proportioned EFA- 1 

See 
Cond I A 3 6Oto85  5 DayslWeek Grab EFA- 1 

See Permit Condition I A 4 I 4DaysiWeek I Grab EFA- 1 

A. Reuse and Land Application Systems 

MGL Total Residual Chlorine 
(For Disinfection) 

1. During the period beginning on the issuance date and lasting through the expiration date of this permit, the permittee is authorized to direct reclaimed water to Reuse 
System R-001. Such reclaimed water shall be limited and monitored by the permittee as specified below and reported in accordance with condition X.B.lO: 

See 
Cond.I.A.5 Minimum 1 .o Continuous Meter EFA- 1 

Solids, Total Suspended 

Turbidity 

Total Cryptosporidium 

Total Giardia 

MGL Maximum 5.0 4 DayslWeek Grab EFB-1 

NTU Maximum See Permit Condition LA 6. Continuous Meter EFB-I 

OOCYSTSllOO L Maximum Report Every Five Years Grab EFA- 1 

CYSTS/100 L Maximum Report Every Five Years Grab EFA- 1 

Page 2 of 17 



FACILITY: Eagle Ridge WWTP 
PERMITTEE: Utilities, Inc. of Eagle Ridge 

200 Weathersfield Ave 
Altamonte Springs, FL 32714 

EFA- 1 

EFB-I 

PERMIT NUMBER: FLA014498 
EXPIRATION DATE: FLA014498-005-DW2P 

After chlorination and prior to discharge to the storage pond 

After filtration and prior to chlorination 

2. Reclaimed water samples shall be taken at the monitoring site locations listed in Permit Condition I. A. 1. and as 
described below: 

Monitoring Location II Site Number Description of Monitoring Location 

3. Over a 30-day period, at least 75 percent of the fecal coliform values shall be below the detection limits. No sample 
shall exceed 25 fecal coliforms per 100 mL. No sample shall exceed 5.0 mg/L of total suspended solids (TSS) at a point 
before the application of the disinfectant. Note: To report the “% less than detection,” count the number of fecal 
coliform observations that were less than detection, divide by the total number of fecal coliform observations in the 
month, and multiply by 100% (round to the nearest integer). [62-600.440(5),’j.l] 

4. The minimum total chlorine residual shall be limited as described in the approved operating protocol, such that the 
permit limitation for fecal coliform bacteria will be achieved. In no case shall the total chlorine residual be less than 1 .O 
mg/L. [62-600.440(5)@); 62-610.460(2); and 62-61 0.463(2)] 

5. The maximum turbidity shall be limited as described in the approved operating protocol, such that the permit limitations 
for total suspended solids and fecal coliforms will be achieved. [62-610.463(2)] 

Page 3 of 17 



FACILITY: Eagle Ridge WWTP 
PERMITTEE: Utilities, Inc. of Eagle adge  

200 Weathersfield Ave 
Altamonte Springs, FL 32714 

1 Flow I MGD I Maximum I - I Report I - 

PERMIT NUMBER: FLA014498 
EXPIFL4TI~X DATE: FiAO i4498-005-D'vV2P 

~ Flow 

B. Other Limitations and Monitoring and Reporting Requirements 

' WaterLevelRelativetoMSL I FEET I Maximum I - I Report I - 

1. During the period beginning on the issuance date and lasting through the expiration date of this permit, the treatment facility shall be limited and monitored by the 
permittee as specified below and reported in accordance with condition I.B. 10: 

Monitoring 
Frequency 

Days/Week 

I Limitations 

Monitoring 
Sample Type Location Site 

Number 

FLW-1 Recording flow meters 
and totalizers 

Parameter 

MGD Flow 
(Three Month Average Daily Flow) 

I Units I I Annual I Monthly I Weekly 
Max/Min Average Average Average 

0.318 
(TMADF) - Maximum 

Daily 

Daily 

Meter FLW-2 

Meter FLW-3 

Flow 

Water Level Relative to MSL 

~~ I MGD 1 Maximum I - I Report I - 

MGD Maximum Report 

FEET Maximum Report 

Daily 

Daily 

Meter FLW-4 

Calculated om- 1 

BOD, Carbonaceous 5 day, 20C I MG/L I Maximum I - 

Daily 

Every Two Weeks 

Every Two Weeks 

Monthly 

I Report I - 

Calculated om-2 
8-hour flow 

composite 
8-hour flow 

composite 

Calculated CAL- 1 

proportioned INF-1 

proportioned INF-1 Solids, Total Suspended 

I PERCENT I Maximum I - I Report I - Percent Capacity, 
(TMADFRermitted Capacity) x 100 

MG/L Maximum Report 

Single 
Sample 

Report 

Report 

Report 

Report 

Report 

Monitoring Requirements 

Notes 

See 
Cond.I.B.3, 5 

See 
Cond.I.B.3, 5 

See 
Cond.I.B.3.5 

See 
Cond.I.B.3,5 

See 
Cond.I.B.4 

See 
Cond.I.B.4 

Page 4 of 17 



FACILITY: Eagle Ridge WWTP 
PERMITTEE: Utilities, Inc. of Eagle Ridge 

200 Weathersfield Ave 
Altamonte Springs, FL 32714 

CAL- 1 

FLW-1 

FLW-2 

PERMIT NUMBER FLA014498 
EXPIRATION DATE: FLA014498-005-DW2P 

Calculated percent (%) of flow. Percent capacity (TMADFPermitted Capacity) x 100 
Influent flow meter located after the master lift station and before the equalization basin 

Flow meter located on the reuse water line to reuse or reject storage ponds (Estimated 
from the number of hours reuse water sent to REUSE storage pond per day) 

2. Samples shall be taken at the monitoring site locations listed in Permit Condition I. B. 1 and as described below: 

~ ~~ ~~ 

Flow meter that measures the total flow of reuse and 
course for irrigation (meter at golf course irrigation pump station). 11 FLW-3 

II Flow meter located on the reuse water line to reuse or reject storage ponds (Estimated I from the number of hours reclaimed water went to the REJECT storage pond). 11 FLW-4 

II INF- 1 I Influent sample point located in the influent feed line before any side stream mixing 1 
II OTH- 1 I Staff gauge located in REJECT storage pond II 

3. The three-month average daily flow to the treatment plant shall not exceed 0.3 18 MGD. 

4. Influent samples shall be collected so that they do not contain digester supernatant or return activated sludge, or any 
other plant process recycled waters. [62-601.500(4)] 

5. Meter shall be utilized to measure flow and calibrated at least annually. [62-601.200(17) and .500(6)] 

6. The treatment facilities shall be operated in accordance with all approved operating protocols. Only reclaimed water that 
meets the criteria established in the approved operating protocol(s) may be released to system storage or to the reuse 
system. Reclaimed water that fails to meet the criteria in the approved operating protocol(s) shall be directed to the 
reject storage pond. The operating protocol(s) shall be reviewed and updated periodically to ensure continuous 
compliance with the minimum treatment and disinfection requirements. Updated operating protocols shall be submitted 
to the Department for review and approval upon revision of the operating protocol(s) and with each permit application. 